

| No. | レジメン名 | 一般名 | 標準用量 | 時間 | 投与日 | 1クール |
|-----|--------------------|---------------|-----------------------|---------|-----------------|------|
| 1 | mFOLFOX6 | レボホリナート | 200mg/m ² | 120分 | day1 | 14日 |
| | | オキサリプラチン | 85mg/m ² | 120分 | day1 | |
| | | 5-フルオロウラシル | 400mg/m ² | 急速静注 | day1 | |
| | | 5-フルオロウラシル | 2400mg/m ² | 46時間 | day1-2 | |
| 2 | mFOLFOX6+Bmab | ペバシズマブ | 5mg/kg | 90分 | day1 | 14日 |
| | | (2回目) | 5mg/kg | 60分に短縮可 | day1 | |
| | | (3回目以降) | 5mg/kg | 30分に短縮可 | day1 | |
| | | レボホリナート | 200mg/m ² | 120分 | day1 | |
| | | オキサリプラチン | 85mg/m ² | 120分 | day1 | |
| | | 5-フルオロウラシル | 400mg/m ² | 急速静注 | day1 | |
| | | 5-フルオロウラシル | 2400mg/m ² | 46時間 | day1-2 | |
| 3 | FOLFIRI | レボホリナート | 200mg/m ² | 120分 | day1 | 14日 |
| | | イリノテカン | 150mg/m ² | 120分 | day1 | |
| | | 5-フルオロウラシル | 400mg/m ² | 急速静注 | day1 | |
| | | 5-フルオロウラシル | 2400mg/m ² | 46時間 | day1-2 | |
| 4 | FOLFIRI+Bmab | ペバシズマブ | 5mg/kg | 90分 | day1 | 14日 |
| | | (2回目) | 5mg/kg | 60分に短縮可 | day1 | |
| | | (3回目以降) | 5mg/kg | 30分に短縮可 | day1 | |
| | | レボホリナート | 200mg/m ² | 120分 | day1 | |
| | | イリノテカン | 150mg/m ² | 90分 | day1 | |
| | | 5-フルオロウラシル | 400mg/m ² | 急速静注 | day1 | |
| | | 5-フルオロウラシル | 2400mg/m ² | 46時間 | day1-2 | |
| 5 | IRIS | イリノテカン | 125mg/m ² | 90分 | day1 | 21日 |
| | | S-1 | 80mg/m ² | | day1-14 | |
| 6 | IRIS+Bmab | イリノテカン | 125mg/m ² | 90分 | day1 | 21日 |
| | | S-1 | 80mg/m ² | | day1-14 | |
| | | ペバシズマブ | 7.5mg/kg | 90分 | day1 | |
| | | (2回目) | 7.5mg/kg | 60分に短縮可 | day1 | |
| | | (3回目以降) | 7.5mg/kg | 30分に短縮可 | day1 | |
| 7 | XELOX | オキサリプラチン | 130mg/m ² | 120分 | day1 | 21日 |
| | | カペシタビン | 2000mg/m ² | | day1-14 | |
| 8 | XELOX + Bmab | オキサリプラチン | 130mg/m ² | 120分 | day1 | 21日 |
| | | カペシタビン | 2000mg/m ² | | day1-14 | |
| | | ペバシズマブ | 7.5mg/kg | 90分 | day1 | |
| | | (2回目) | 7.5mg/kg | 60分に短縮可 | day1 | |
| | | (3回目以降) | 7.5mg/kg | 30分に短縮可 | day1 | |
| 9 | SOX | S-1 | 80mg/m ² | | day1-14 | 21日 |
| | | オキサリプラチン | 130mg/m ² | 120分 | day1 | |
| 10 | SOX+Bmab | S-1 | 80mg/m ² | | day1-14 | 21日 |
| | | オキサリプラチン | 130mg/m ² | 120分 | day1 | |
| | | ペバシズマブ | 7.5mg/kg | 90分 | day1 | |
| | | (2回目) | 7.5mg/kg | 60分に短縮可 | day1 | |
| 11 | Pmab | パニツムマブ | 6mg/kg | 60分 | day1 | 14日 |
| | | (3回目以降) | 7.5mg/kg | 30分に短縮可 | day1 | |
| 12 | CPT-11+Pmab | イリノテカン | 150mg/m ² | 90分 | day1 | 14日 |
| | | パニツムマブ | 6mg/kg | 60分 | day1 | |
| 13 | Cmab | セツキシマブ (初回) | 400mg/m ² | 120分 | day1 | 7日 |
| | | (2回目以降) | 250mg/m ² | 60分 | day1 | |
| 14 | トリフルリジン・チピラシル+Bmab | トリフルリジン・チピラシル | 70mg/m ² | | day1-5, day8-12 | 28日 |
| | | ペバシズマブ | 5mg/kg | 90分 | day1 | |
| | | (2回目) | 5mg/kg | 60分に短縮可 | day1 | |
| | | (3回目以降) | 5mg/kg | 30分に短縮可 | day1 | |
| 15 | ラムシルマブ+パクリタキセル | ラムシルマブ | 8mg/kg | 60分 | day1,15 | 28日 |
| | | パクリタキセル | 80mg/m ² | 60分 | day1,8,15 | |
| 16 | オブジーボ | ニボルマブ | 240mg/body | 30分 | day1 | 14日 |

| No. | レジメン名 | 一般名 | 標準用量 | 時間 | 投与日 | 1クール |
|-----|----------------------|-----------------|-----------------------|---------|-----------|------|
| 17 | bi-weeklyDTX | ドセタキセル | 35mg/m ² | 60分 | day1 | 14日 |
| 18 | SOX+HER | S-1 | 80mg/m ² | | day1-14 | 21日 |
| | | オキサリプラチン | 100mg/m ² | 120分 | day1 | |
| | | トラスツズマブ | 8mg/kg | 90分 | day1 | |
| | | (2回目以降) | 6mg/kg | 30分に短縮可 | | |
| 19 | Gnp | アルブミン懸濁型パクリタキセル | 125mg/m ² | 30分 | day1,8,15 | 28日 |
| | | ゲムシタピン | 1000mg/m ² | 30分 | day1,8,15 | |
| 20 | 5-FU+CDGP | 5-フルオロウラシル | 800mg/m ² | 24時間 | day1-5 | 28日 |
| | | ネダブラチン | 90mg/m ² | 90分 | day1 | |
| 21 | オブジーボ | ニボルマブ | 480mg/body | 30分 | day1 | 28日 |
| 22 | FOLFIRINOX | レボホリナート | 200mg/m ² | 120分 | day1 | 14日 |
| | | オキサリプラチン | 85mg/m ² | 120分 | day1 | |
| | | イリノテカン | 180mg/m ² | 90分 | day1 | |
| | | 5-フルオロウラシル | 400mg/m ² | 急速静注 | day1 | |
| | | 5-フルオロウラシル | 2400mg/m ² | 46時間 | day1-2 | |
| 23 | FOLFOXIRI | レボホリナート | 200mg/m ² | 120分 | day1 | 14日 |
| | | イリノテカン | 165mg/m ² | 60分 | day1 | |
| | | オキサリプラチン | 85mg/m ² | 120分 | day1 | |
| | | 5-フルオロウラシル | 3200mg/m ² | 46時間 | day1-2 | |
| 24 | FOLFOXIRI+Bmab | ペバシズマブ | 5mg/kg | 90分 | day1 | 14日 |
| | | (2回目) | 5mg/kg | 60分に短縮可 | day1 | |
| | | (3回目以降) | 5mg/kg | 30分に短縮可 | day1 | |
| | | レボホリナート | 200mg/m ² | 120分 | day1 | |
| | | イリノテカン | 165mg/m ² | 60分 | day1 | |
| | | オキサリプラチン | 85mg/m ² | 120分 | day1 | |
| | | 5-フルオロウラシル | 3200mg/m ² | 46時間 | day1-2 | |
| 25 | FOLFOX+Pmab | パニツムマブ | 6mg/kg | 60分 | day1 | 14日 |
| | | レボホリナート | 200mg/m ² | 120分 | day1 | |
| | | オキサリプラチン | 85mg/m ² | 120分 | day1 | |
| | | 5-フルオロウラシル | 400mg/m ² | 急速静注 | day1 | |
| | | 5-フルオロウラシル | 2400mg/m ² | 46時間 | day1-2 | |
| 26 | GC | シスプラチン | 25mg/m ² | 60分 | day1、8 | 21日 |
| | | ゲムシタピン | 1000mg/m ² | 30分 | day1、8 | |
| 27 | テセントリク+Bmab | アテゾリズマブ | 1200mg/body | 60分 | day1 | 21日 |
| | | (2回目以降) | 1200mg/body | 30分に短縮可 | day1 | |
| | | ペバシズマブ | 5mg/kg | 90分 | day1 | |
| | | (2回目) | 5mg/kg | 60分に短縮可 | day1 | |
| 28 | FOLFIRI+AFL | (3回目以降) | 5mg/kg | 30分に短縮可 | day1 | 14日 |
| | | アフリベルセプト | 4mg/kg | 60分 | day1 | |
| | | レボホリナート | 200mg/m ² | 120分 | day1 | |
| | | イリノテカン | 150mg/m ² | 120分 | day1 | |
| | | 5-フルオロウラシル | 400mg/m ² | 急速静注 | day1 | |
| 29 | エンコラフィニブ+ビニメチニブ+Cmab | 5-フルオロウラシル | 2400mg/m ² | 46時間 | day1-2 | 7日 |
| | | エンコラフィニブ | 300mg/body | | day1-7 | |
| | | ビニメチニブ | 90mg/body | | day1-7 | |
| | | セツキシマブ (初回) | 400mg/m ² | 120分 | day1 | |
| 30 | B-R療法 | (2回目以降) | 250mg/m ² | 60分 | day1 | 28日 |
| | | ベンダムスチン | 90mg/m ² | 60分 | day1-2 | |
| 31 | SOX+オブジーボ | リツキシマブ | 375mg/m ² | 3.5時間 | day1 | 21日 |
| | | S-1 | 80mg/m ² | | day1-14 | |
| | | オキサリプラチン | 130mg/m ² | 120分 | day1 | |
| | | ニボルマブ | 360mg/body | 30分 | day1 | |

| No. | レジメン名 | 一般名 | 標準用量 | 時間 | 投与日 | 1クール |
|-----|-------------------|---------------------|-----------------------|---------|----------------|------|
| 32 | ロンサーフ+Bmab | トリフルリジン・チピラシル塩酸塩配合剤 | 70mg/m ² | | day1-5、day8-12 | 28日 |
| | | ペバシズマブ | 5mg/kg | 90分 | day1、15 | |
| | | (2回目) | 5mg/kg | 60分に短縮可 | day1、15 | |
| | | (3回目以降) | 5mg/kg | 30分に短縮可 | day1、15 | |
| 33 | GS | ゲムシタピン | 1000mg/m ² | 30分 | day1、8 | 21日 |
| | | S-1 | 80mg/m ² | | day1-14 | |
| 34 | nal-IRI+5-FU+I-LV | イリノテカン | 70mg/m ² | 90分 | day1 | 14日 |
| | | レボホリナート | 200mg/m ² | 120分 | day1 | |
| | | 5-フルオロウラシル | 2400mg/m ² | 46時間 | day1-2 | |